

分析报告单



f g@ hi j k 7l m  
n \* @ 20121114  
R S@ =T U  
A ( BC@ GB/T 638-2007  
= > ? @ SnCl<sub>2</sub> · 2H<sub>2</sub>O  
= > ! @ 225.63  
A ( DE@ 2012-11-14

检验项目	分析纯	化学纯	检验结果
! (SnCl <sub>2</sub> · 2H <sub>2</sub> O)	# 98.0%	# 97.0%	99.4%
\$ % & ' ( ) *	+ 3	+ 5	, 3
- . / O 1	+ 0.005%	+ 0.01%	, 0.005%
2. - (S O <sub>4</sub> )	+ 0.003%	+ 0.01%	, 0.003%
3 (Fe)	+ 0.003%	+ 0.01%	, 0.003%
4 (Cu)	+ 0.002%	+ 0.005%	, 0.002%
5 (As)	+ 0.0001%	+ 0.0002%	, 0.0001%
6 (Pb)	+ 0.005%	+ 0.02%	, 0.005%
2 7 8 / 9 : 1 ( ; 2. - < )	+ 0.02%	+ 0.10%	, 0.02%

PQ@